










   Metropolitan Sewerage District 
   of Buncombe County, NC 

 AGENDA FOR 10/17/18 
✓ Agenda Item Presenter Time 

Call to Order and Roll Call VeHaun 2:00 

01. Inquiry as to Conflict of Interest VeHaun 2:10 

02. Approval of Minutes of the September 19, 2018 
Board Meeting

VeHaun 2:15 

04. Discussion and Adjustment of Agenda VeHaun 2:20 

05. Informal Discussion and Public Comment VeHaun 2:25 

06. Report of General Manager Hartye 2:30 

07. Consolidated Motion Agenda Hartye 2:40 

a. Consideration of Bids: Plant High Rate Primary Treatment
Project

Hartye 

b. Consideration of Construction Administration Contract:
Plant High Rate Primary Treatment Project

c. Consideration of Bids: South French Broad Interceptor
[...]
cc: Project File  



 

Plant High Rate Primary Treatment 

MSD Project No. 2015054 

Reference Check for Shook Construction  

October 2018 

 
City of Gastonia, NC 
Two Rivers Water Treatment Facility (2018) - $15.9M 
Ed Cross (Water Treatment Division Manager) stated that the Two Rivers WTF Upgrade was a 
Construction Manager at Risk (CMR) delivery method and Shook Construction was one of many sub-
contractors on the job.  Shook was the “Primary Equipment Provider”, responsible for $15.9M of the $65M 
facility upgrade.  Shook provided and installed low-pressure submersible membranes, pumps, stainless 
steel piping, valving, tankage, etc.  Mr. Cross said that Shook’s portion of the project was very complicated 
and required close tolerances.  Shook completed their tasks “seamlessly” and Mr. Cross was very pleased 
with their quality of work.  There were no major change orders and Shook performed their tasks on 
schedule.  Wayne Harper was the superintendent on the project (the same superintendent being proposed 
for MSD’s HRPT project).  This was the first project that Shook performed for the City of Gastonia and Mr. 
Cross would recommend them for future work.   

 
City of Roxboro, NC 
Roxboro Water Treatment Plant Improvements (2014) - $3.2M 
Tommy Warren (Assistant City Manager) stated that Shook constructed a 4mgd MIEX (organic carbon 
removal) system consisting of concrete tankage, metal building, and equipment.  Mr. Warren was pleased 
with the quality of work, but said that early on in the project, they had issues arise due to poor management 
on Shook’s part.  He mentioned that change order pricing was “too high” and “more than they [Shook] were 
entitled to”.  Shook replaced the project manager and the project was completed successfully without 
further problems.  Riley Tolen was the PM and Wayne Harper was the superintendent and both “did a great 
job” according to Mr. Warren.  He would have “no problem hiring them back”.   

 
Craven County, NC 
Craven County Potable Water Supply & Treatment Facilities (2017) - $24.8M 
This project was separated into three “Divisions”, and McKim & Creed designed all three.  Division 1 
consisted of a new WTP, while Divisions 2 and 3 were raw water supply wells and offsite piping, 
respectively.  Jason Savage (PM for McKim & Creed, Inc.) participated heavily in administering 
construction of all three Divisions and stated that the they did experience some problems during 
construction.  Due to unknown conditions pertaining to raw water quality, well installation was delayed 
approximately 6 months and there was a great deal of “finger pointing” between Shook and their sub-
contractors.  Mr. Savage felt there was a lack of coordination on Shook’s part and that the “subcontractors 
could have been better-managed”.  Midway through construction, Shook’s PM was promoted and was 
replaced with a newly-hired PM.  The project went south due to very poor project management.  The initial 
PM had to be reinstated, along with a second PM from Shook’s Ohio office.  From that point forward, the 



project was successful and was driven to completion.  Mr. Savage stated that all work self-performed by 
Shook (concrete, piping, equipment installation, etc) was of excellent quality.  He went on to say that 
Wayne Harper performed well as the superintendent and “really knows his stuff.  He’s been in the business 
a long time and has a lot of experience."  While the project was not completed on schedule, Mr. Savage 
said that it was completed under budget.                

    

 



Metropolitan Sewerage District of Buncombe County, North Carolina

CAPITAL IMPROVEMENT PROGRAM

BUDGET DATA SHEET - FY 2018 - 2019

PROJECT: Plant High Rate Primary Treatment LOCATION: MSD-Treatment Plant

TYPE: Treatment Plant PIPE RATING: N/A

PROJECT NO. 2015054 TOTAL LF: 0

PROJECT BUDGET: $16,950,595.00 PROJECT ORIGIN: Facilities Plan Update - HDR

ESTIMATED TOTAL EXPENDS EST. COST EST. BUDGET
PROJECT COST THRU 12/31/17 JAN - JUNE 2018 FY 18-19

55310 - PRELIM. ENGINEERING

55320 - SURVEY - DESIGN $3,000.00 $3,000.00

55330 - DESIGN $1,224,171.00 $704,829.00 $467,342.00 $52,000.00

55340 - PERMITS

55350 - SPECIAL STUDIES $7,219.00 $7,219.00

55360 - EASEMENT PLATS       

55370 - LEGAL FEES $630.00 $630.00

55380 - ACQUISITION SERVICES

55390 - COMPENSATION

55400 - APPRAISAL

55410 - CONDEMNATION

55420 - CONSTRUCTION $15,090,000.00 $3,320,000.00

55430 - CONST. CONTRACT ADM. $603,000.00 $133,000.00

55440 - TESTING $22,575.00 $2,575.00 $4,500.00

55450 - SURVEY - ASBUILT

TOTAL AMOUNT $16,950,595.00 $718,253.00 $467,342.00 $3,509,500.00

ENGINEER: CDM HC ESTIMATED BUDGETS - FY 20 - 28

R.O.W. ACQUISITION: N/A # PLATS:  [   0   ] FY 19-20 $10,527,000.00

CONTRACTOR: FY 20-21 $1,728,500.00

CONSTRUCTION ADM.: TBD FY 21-22 $0.00

INSPECTION: TBD FY 22-23 $0.00

FY 23-24 $0.00

FY 24-25 $0.00

FY 25-26 $0.00

FY 26-27 $0.00

FY 27-28 $0.00

SPECIAL PROJECT NOTES:

DESCRIPTION

PROJECT DESCRIPTION: This project is a recommendation from the Facilities Plan Update, a WRF master
planning document completed by HDR in April 2015. High rate primary treatment will improve water quality
ahead of the RBC's thereby extending their useful life and improving treatment efficiency.



RIVERSIDE DR

NOT TO SCALE

METROPOLITAN SEWERAGE DISTRICT
of

BUNCOMBE COUNTY, NORTH CAROLINA

Budget Map / Plant High Rate Primary Treatment
Project No. 2015054



Metropolitan Sewerage District of Buncombe County 
BOARD ACTION ITEM 
 
 
BOARD MEETING DATE:   October 17, 2018 
 
 
SUBMITTED BY:    Tom Hartye, P.E.  - General Manager 
 
 
PREPARED BY:    Ed Bradford, P.E.  -  Director of Engineering 
               Hunter Carson, P.E. - Project Manager 
 
   

SUBJECT: Consideration of Construction Administration Contract: Plant High Rate 
Primary Treatment Project, MSD Project No. 2015054 

 
 
BACKGROUND: CDM Smith is the District’s consulting engineer for the Plant High Rate 

Primary Treatment Project. They were awarded the design contract at the 
August 17, 2016 regular board meeting, and have performed well.  

 
 The project is now ready for the construction phase. District construction  

staff  are experienced and will perform most of the daily on-site inspection 
work; however, CDM Smith will still be needed to perform specialized tasks 
and services. These include review/approval of all construction submittals; 
attendance at monthly progress meetings; periodic site inspections; 
technical assistance with all RFIs, Change Orders, and WCDs; and 
producing complete record drawings after project completion.   

 
 Given their performance and experience with this project, CDM Smith is 

the most qualified consultant to perform the construction administration 
services. Staff has negotiated CDM Smith’s original fee to $624,656.00 for 
these services over the estimated 22-month construction period.  This fee 
equates to 4.1% of the construction contract. Staff believes this is a fair 
price.   
 
Please refer to the attached documentation for further details. 
 
 

FISCAL IMPACT: The construction administration budget for this project totals $603,000.00 
over three fiscal years. Expenditures will begin this fiscal year, and end in 
FY20-21 upon project completion.  

 
 The Capital Project Ordinance in the previous agenda item will authorize 

project expenditures over multiple fiscal years. The Construction 
Administration budget will be adjusted for the overage during the FY19-20 
budget cycle. 

              
 
STAFF RECOMMENDATION: Staff recommends award of the Construction Administration 

Contract to CDM Smith in the amount of $624,656.00, 
subject to review and approval by District Counsel. 

  



 

Interoffice Memorandum  
    
 
TO:    Tom Hartye, General Manager  
 
FROM: Ed Bradford, Director of Engineering 
              Hunter Carson, Assistant Director of Engineering 
 
DATE:  October 5, 2018 
 
RE:        Plant High Rate Primary Treatment Project – CDM Smith Construction Administration 

Services Contract, MSD Project No. 2015054 

 
 

Having bid the Plant High Rate Primary Treatment project on September 13, 2018, CDM Smith 

has completed all tasks associated with the engineering design services contract awarded to them 

in August 2016.  As the Plant High Rate Primary Treatment project moves towards the 

construction phase, MSD staff requested that CDM Smith provide a scope and fee for 

Construction Administration services.  Services include attendance at monthly progress meetings, 

periodic site inspection (MSD Staff will perform full-time inspection), submittal review, technical 

assistance with RFIs, Change Orders, and WCDs, assistance with equipment startup and 

optimization, and development of record drawings.  Given CDM’s design history and experience 

with this project, as well as their detailed knowledge of the French Broad River WRF, CDM Smith 

is the most qualified consultant to perform Construction Administration tasks for this project. 

 

CDM Smith submitted a lump sum fee of $624,656.00 for CA Services over the estimated 22 

month construction period.  This fee equates to 4.1% of the construction contract which MSD Staff 

believes is a fair price.  A breakdown of this fee, as well as full description of tasks included can 

be reviewed in the attached Construction Phase Services Scope. 

     

The total project budget for CA Services is $603,000.00, with $133,000.00 allotted for Fiscal Year 

2018-19 and the remainder in Fiscal Years 2019-20 and 2020-21.       

 

Staff recommends that this contract be awarded to CDM Smith in the amount of $624,656.00, 

subject to MSD Counsel’s review and approval.   
 



  

 Exhibit A-1 October 5, 2018 

 EXHIBIT A 

TO AGREEMENT BETWEEN OWNER AND ENGINEER 

For  

CONSTRUCTION PHASE SERVICES  

SCOPE, ASSUMPTIONS, SCHEDULE, AND PAYMENT AND COMPENSATION 

 

This is an exhibit attached to and made a part of the Agreement dated, _______________ 2018, between 
Metropolitan Sewerage District (MSD) of Buncombe County (OWNER) and CDM Smith Inc. 
(ENGINEER) for professional services.  ENGINEER will provide construction administration, 
periodic inspections, startup assistance, and training services during the construction phase of the 
High Rate Primary Treatment Project (Project). 

PROJECT DESCRIPTION AND OBJECTIVES 

The OWNER owns and operates a 40 mgd water reclamation facility located along the French Broad 
River. Major processes at the plant include: Screening, Grit and Grease Removal, Biological 
Treatment via seven-stage Rotating Biological Contactors (RBC), Intermediate Clarification, Cloth 
Media Filtration, Disinfection, Gravity Thickening, Belt Filter Press Dewatering, and Sewage Sludge 
Incineration (SSI).  
 
The OWNER completed a Facilities Plan in April 2015 which included recommendations for a new 
high rate primary clarification system (HRC) to be implemented downstream of a new fine 
screening and grit removal facility (currently under construction by others). This Project consists of 
a new HRC system which will remove influent organic load (e.g. BOD) and Total Suspended Solids 
(TSS) to reduce the applied loading to the existing RBC system to improve treatability and enhance 
the ability for nitrification. The proposed HRC system will consist of two (2) 42-mgd trains for a 
combined total capacity of 84-mgd with a future hydraulic capacity of 100 mgd and generally 
includes coagulation tanks, flocculation tanks and clarifier for each train along with appropriate 
ballast recovery systems, and polymer, microsand and coagulant storage and feed systems. The 
proposed location of the HRC system will be in the same general location as the existing Primary 
Microscreen building which will be demolished to make space for the HRC facility. The project also 
includes the replacement of two (2) dewatered cake feed pumps for the fluidized bed incinerator. 
The ENGINEER completed the preliminary design, final design, permitting, and bidding of this 
Project under a previous Agreement.  
 
SCOPE OF WORK 

 
Basic Services to be provided by the ENGINEER under this Agreement for construction phase 
services shall be limited to the following: 

� Task 600 – Construction Contract Administration  

� Task 700 – Operations and Maintenance Startup Assistance 



  

 Exhibit A-2 October 5, 2018 

The detailed scope of services for the basic services included under this Agreement for Tasks 600 
through 700 follows: 
 
Task 600 Construction Contract Administration 
 
The ENGINEER shall provide Contract Construction Administration services for the construction 
PROJECT over an estimated 22-month construction period beginning from the construction 
contract Notice-to-Proceed (NTP) date and ending at Final Construction Completion or Acceptance.  
Resident Project Representative (RPR) Services will be provided by the OWNER. Third-party 
special inspection services to meet building code requirements, including materials testing services, 
will be provided by the OWNER. This Agreement would need to be amended to provide additional 
compensation should the construction period last longer than 22-months. 

For the purposes of Task 600, “Work” means the entire completed construction or the various 
separately identifiable parts thereof required to be provided under the Contract Documents.  Work 
includes and is the result of performing or providing all labor, services, and documentation 
necessary to produce such construction, and furnishing, installing, and incorporating all materials 
and equipment into such construction, all as required by the Contract Documents. 

601 ENGINEER shall consult with and advise OWNER as set forth herein. Instructions to the 
Contractor(s) shall be issued through OWNER.  ENGINEER shall attend monthly progress 
meetings.  The progress meeting will be run by the ENGINEER who will prepare the agendas 
and minutes of the monthly construction progress meetings including the development of 
the agenda and meeting minutes. A total of 20 monthly progress meetings to Final 
Completion (FC) are budgeted as well as one (1) preconstruction meeting. 

602 ENGINEER shall make visits to the site at intervals appropriate to the stage of construction, 
or otherwise agreed to by ENGINEER in writing, to observe as an experienced and qualified 
design professional the progress and quality of the Work and to determine if the Work is 
proceeding in accordance with the Contract Documents.   ENGINEER’s observation of the 
Work shall not be intended to involve work beyond the responsibility specifically assigned 
to ENGINEER in this Agreement and the Contract Documents.  On the basis of periodic site 
observations, ENGINEER shall keep the OWNER informed of the progress and quality of the 
Work and shall alert the OWNER to defects and deficiencies in the Work of the Contractor.  
ENGINEER shall not have control or charge of and shall not be responsible for construction 
means, methods, techniques, sequences, or procedures of construction selected by 
Contractor or for safety and environmental programs and precautions incidental to the 
Work.  ENGINEER shall not be responsible for the failure of the Contractor, its 
Subcontractors, or any other persons performing any of the Work to comply with laws, 
rules, regulations, ordinances, code, or orders, or for failure of any of them to carry out the 
Work in accordance with the Contract Documents except as otherwise expressly provided 
herein. 

 The purpose of ENGINEER’s visits to the site will be to enable ENGINEER to better carry out 
the duties and responsibilities assigned to and undertaken by ENGINEER during the 
Construction Phase, and, in addition, by the exercise of ENGINEER’s efforts as an 
experienced and qualified design professional, to provide for OWNER a greater degree of 
confidence that the completed work of Contractor will conform to the Contract Documents, 
and that the integrity of the design concept of the completed PROJECT as a functioning 